


EXGINE & WIRING ASSEMBLY ©2)

56




e

2

14 1312
|

g

TITIT1)

e~ 11 -1- 1-1-1-1|

Bocoecos

“—ieoucose
f-—eesssse

[eevoono—

LN i

|

)

COVERING PARTS ASSEMBLY (3)

59



27 0903200~ 0001 BHELR TOOLS
28 QA0BA00-0002 FREMNE REAR REFLECTOR
¥ 4 T

| |

3 -]
HEAR FHEEL ASSEMBLY €413

61




FROKT WHEEL ASSEMBLY €53

63



af

P ] T 1o

FRIOAT FOiER ASSEUSRLY [

65



26 | 0308200-0019 PEEfEN SPEED SENSOR 1
27 09041010005 HEF 220+Tmm BAND 220%7mm g
27 0904101 -0004 HA 170%Tmm BAND 1707w B
27 (904101-0003 FLAE 1306 10mm BAND 130%]1 Omm 4
27 (904101-0001 FLAF 146425m BAND 146%25mm 1
28 DIE0200-0001 o ofe STEERTNG LOCK 1
25 0560202-0001 o7 g di S SUPPORT STEERING LOCK 1|
0 04306000027 5 sl b g REAR BRAKE CABLE 1

123 4 5 §

p

67




P 5% EE  Fan Cover Shround

14 T thar F 8 L AR 4
No _ Part No Chinese Description Q ty
| 0101418-0001 s R E CLAMPER BREA THER TURE 1
2 01014180001 13 M1 B COVER CLMPPAN ]
3 0101421-0001 R ik Sk W CLAMPER STARTER CABLE 1
4 0101422-0001 Ak ih a8 % 8l 8 DUC CARBURETOR COOLING 1
A 0101 423-0001 i A SHROLDA 1
B 0101425-0001 Mg A SEAL SHROUD A 1
7 0101426-0001 ™ it B SHROUD COMP B 1
# Q1014050009 i i s CLIP HIGH TENSION CORD 1
4 01014270001 W B olE SEAL SHROLD B 1
10 0101428-0001 # B R CROMMET SIDE PANEL 1
11 0A061 TE-0031 WFE] ST 16 SCREW TAPPING ST5x 16 4
12 Q06 104-0111 84 MG 25 BILTED FLANGE W& 25 3
13 (HL0T 11 4-0005 7 CLAMPER CABE DRAIN TURE 1
14 0101429-000]1 B (B CRONMET SHROUD (B) 1

69




il  Cylinder Head Cover

g 5 LA ELEH o &
Niy Part No Chinese Deseription Q ty Renark
d 0101201-0004 iH*{H TUBE BREA TEHER 1
2 01022710035 90T, e CINER ODMP CYLINDER HEAD 1
3 0102275-0008 e CASKET HEAD COVER 1
4 0101208 -0006 HI* ¥ (DB.G) CLAMP TUBE (DH. 5> 1
5 09061040112 EEE M6 25 BOLTED FLANGE MG 25 5
B 0101203-0007 A (D12) CLAMP TUBE (D12) 1
T 0101 202-0004 Al AR TUBE ASSY EREATHER 1
R 09061 76-0032 #R4T STAXB SCREW TAPPING ST4 %8 4
g 0102227-0002 Al AR PLATEL COVER 1
10 0102231-0001 Al A B CLAMP VALYE TUBE A WAP 1
11 0102232-0001 i, CLAMP VALYE TURE 1
12 0006104-0121 #H: N6 18 BOLTED FLAMGE MG 18 2
13 ULUZ233— 001 LM B & H CLAME VALYE TUBE H MAP 1
14 0102234-0001 e LANGUETTE VALYE ASSY 1
15 01022360001 T ] EE o LANGLETTE VALYE COVER 1
16 0906104-0124 Bk M6 40 BOLTED FLANGE M6 40 2

7o




WL Cylinder Head

Fig = o R T ER E Ty ik
No Part No Chinese Description 0ty Remark

1 0102241-0002 | S&L3k HEAD COMP CYLINDER 1

2 01022280001 | "RMEEE HOLDER CAMSHAFT 1

3 01022440026 | #be [ 1 RE GUIDE IN VALVE 1

1 0102244-0027 | HHS1 5% GUIDE EXUALYE 1

5 O102230-0064 | ST LB SR i GASKER CYLINJER HEAD 1

é OL18101-0001 | LR CASKER CARBURETOR INSULATOR 1

7 D118101-0006 | fkahes e niE INSULATOR CABURETOR 1

A 0100004-0028 | ST FIPE COMP IN 1

g 0118112-0001 | i@k BAND IN SULATOR 1

10 DO06160-0015 | #0 B WASHER & 4

11 0118113-0007 |0 M 27x2. 0 0-RING 27%2 0 1

12 0102245-0001 [0 7EM 9%1.6 O-RING 9% 1.5 2

13 DIOZZ22-0009 | AL M5 X 52 BOLT 2 STUD WGx 32 E

14 0118114-0003 | T3LE#: M8 X A0 BOLT 2 STUD W6 63 2

15 0118114-0003 | s imET SCREW 1

[k




Cin | 00061610013 | EHE M NUT M6 2 |
17 QU06161-0014 BEE] MR : NUT W& 4 |
|H aana18a-0001 | R 1016 PIN DOWEL 10X 16 4
19 | 0906104-0113 | Wi M6 X100 BOLTED FLANGE MG 100 2

[ 20 | 0102250-0010 | KFEFE (ATIC. ATRTC) PLUG SPLRK CATIC. ATRTC) L |
13—
T W m
13 §1
L S § s
4
. 'é e
@ - e
, ) i
Q‘an lﬁi -
4
15—--!?# : ﬁm
1:—%‘:,"
sk, (IF§ Canshaft. Valve
R A5 thr EmF Hor R EIR ik
No Part No Chinese Description Q' ty Remark

1 01043 10-0007 i) i Et SEAL VALVE STEM %
3 0104 1300041 et CAMSHAFT COMP 1
a 01022600002 1kEhR PLATE COMP STOPPER 1
4 0104411-0003 NEEs ARM VALVE ROCEER 2
5 0104412-0008 | LRIV SHAFT COMP IN ROCKER APM 1
B 0104415-0009 | HF( IR 1 il SHAFT EX RDCKER 1
7" 0104301-0043 ] VALVE I¥ 1
] 0104302-0043 H=1 VALVE EX 1

72




4 0104304-00059 RIC RS SPRING VALVE OUTER g
L0 0104303-0009 RS SPRING YALVE INNER g
| 11 0104307-0007 I 11 R B RETINER VALYE SPRING 2
12 0104306~ (05 TP SEAT VAVE SPRING OUTER 9
13 0104308-0007 "] iR i COTTER VELVE 4
14 010441 50003 FEFF b SCREW TAPPET ARTUSTING 2
|18 OLO4416-0003 | HREAREE ] siedl NUT TAPPET ALJUSTING 2
PifEdE, A Cam Chain. Tensioner
5+ i) o 2 Ly LR S L
Mo Part Ko Chinege Deseription Q' ty Remark
1 0104150-0011 P EEE P CHAIN CAM 1
2 01042010009 2 S b TENSTONER CAM CHAIN 1
3 Q104200-000:3 BRElEREl LIFTER ASSY TENSIOER 1
4 Q1042090004 FER IR GASKET TENSILNLE LIFTER 1
5 | * 0104225-0001 Hr AT PIVOT CAM CHAIN TENSIONER i

73




B | 0104202-0008 4 ST GUIDE COMP CAM CHAIN 1
T a1 04-01 14 A MEx 22 BOLTED FLANGE M6 X 22 2
8 OO0RLTE-0033 §RAT MEXE BOLTED FLANGE MG X6 1
; 0104226-0001 0 §F 15, 5% L5 (-RING 16.5%1.5 1
10 0104226-0002 D A9 6XL5 {-RING 9.5%1.5 1
¥ Cyliader B
e s 55 op 345 BF WA H £ ik
No Part No Chinese Description Oty Remark
1 0102120-0079 S CYLINDER COMP 1
2 (11021080048 JURL I B B GASKET CYINDER 1
| 3 0102124-0001 TS 1an WASHER SEALNG 1
4 006 184-0001 TR 103 16 PIN [XWEL 10% 18 2
5 D906104-0115 MEEE ME X 12 BOLTED FLANGE M6 > 12 1

74




LiehEidE S Right Crankcase

- L] i F W s i
Mo Part No Chinese Description Q t¥ Remark
1 01014010280 | i (Wl HH COVER RCRANKCASE COEP 1
- 0101443-0017 A7 1Y il e s GASKET RCRANECASE COEP 1
3 01011170006 il ol WL ) 7 CAP TAPPET ADJUSTNG HOLE 1
4 0101130-0005 ik ieh P SCREEN 0TI FILTER 1
5 01011160006 {1 a7 A SPRING OIL FILTER SCREEN 1
i 01000160005 HLai 2 GAUGE OTL LEVEL 1
7 B101321-0001 ke CLAMPER A, C. GENRATOR CORD I
2] 0101223-0001 id 19, 8 30%5 DIL SEAL 19, 833035 1
9 0101118-0003 0 JFE 3. 8x3.1 O-RING 30. BXA. 1 1
) 010 1442-0004 0 EE 18x3 O-RING 1833 1
11 CR061R4-0002 EArE R 14 FPIN DOWEL X 14 2
12 OE0G104-0116 BEbE W32 BOLTED FLANGE W6 32 1
13 090B104-0117 R W6 X 05 BOLTED FLANGE M6 95 4
14 DGOB104-0118 KR M6 100 BOLTED FLANGE MG % 100 1

75




11 DUOGLHM 0119 | BRFE MBx 110 BOLTED FLANGE M5X 110 2
11 COUOGICM-0120 | SBH: MB x40 BOLTED FLANGE M5 40 1
17 01004400003 | Bk LEE PF GAUGE ASSY DIL 1
HEp#Hl  Generator
Frg %5 (I B UL Hidit ik
o Part No Chinese Deseription Q ty Femark
1 0111101-0001 IR PANCOMP COOLING 1
3 0111000-0037 L Al GENERAATOR ASSY A.C. 1
3 0111100-0025 i A FLYWHEEL CUMP 1
1 0111200-0108 T2k ] STATOK COWP 1
5 09061500016 HE 12 WASHER FLANGE 12 1
B 0906175-0010 SET M5 12 BOLT W5 12 2
T 0O0B161-0013 W w2 VILT W12 1
8 0906104-0121 B MEX 18 BOLTED FLANGE MG X 18 4
) OE0E104-0122 BRFE M6 X 20 BOLTED FLANGE M5 20 2

76




]

13—#

— - Hli 0il Pump
FF #-4 e oL s ik
No Part No Chinese Beseription Q" ty Remark

1 01051 10-0024 Bl PIMPASSY OTL i

2 0105111-0001 il o e BODY OIL PUMP 1

q 0L06117-0001 | 4 PLATE OIL PUMP 1

4 (1051020002 M SHAFT OIL PUMP 1

5 01051010005 FL i R Eh v e SPROCKE TOIL PUIMP DRIVEN 1

i 0105109-0001 HL i3 B sh CHAIN QIL PUWP 1

7 0105112-0001 MR ET ROTOR (IL PUMP INNER 1

B 0105113-0001 ME ST ROTOR OIL PUMP OUTER 1

g 01051 19-0001 HLih 4 SEPARTOR OIL 1

10 0906175-0011 EEB4T M3 X 10 SCREW PAN M3 10 1

11 0906 16100146 EEFF M6 NUT MB 1

12 0906 184-0003 EAE 4x6.5 PIN THWEL 48,5 1

13 0906104-0115 B MEx 12 HOLTED FLANGE N6 12 2

14 09061040112 BEHE W6 25 ROLTED FLANGE N6 X 25 2

T




el HUHL

Starting Motor

- e AT i £ wm
Ko Part No Chinese Description Q ty
1 0109231-0002 | izt GEAR STAFR ENCTION 1
2 01092210002 | dlahed s i 4 SHAFT STARTEY REDUCTION GEAR 1
3 01092110003 | EEha &S GEAR COMP STARTING CLUTCH 1
4 01091120001 | B4R AREE OUTER COMP STARTING 1
b QI09111-0001 | i shsy & 8y e FLANGE STARTING CLUTCH 1
6 0109101-0001 | BTHE PRING STARTTNG CLUTCH ROLLER 3
7 0109102-0001 | %39 %% CAP STARING CLUTCH ROLLER SPRING 3
a 0112000-0106 | AEh ik MOTOR ASSY STARTER 1
9 e Sik Bk CABLE STARTER NOTOR ]
10 | 0112001-0007 | &EhilESikEiagE g LEAD SHEATHA STAETING ELECTRIC MACHICE 4 1
11 ARG G G IP A B LEAD SHEATIA STAFTING ELECTRIC MACHIGE B 1
12 | 0906105—0003 | R7SMEEE 612 BOLT SOCKET MG 12 3
13 | 09061620010 | SN M22x1 NUT LOCK M22x 1 1
14 | 0006150-0017 | #5M 18x31%1 VASHER THRUST 18% 311 L
15 (061840004 | s dld 56 PIN [OWEL Gx6 1

78




16 | 0109104-0001 | Fisfl KEY WOOURUFF !
17 | 01081140002 | @1 10X10 ROLLER 1010 q
18 | 0212211-0003 | BedhShaR 283717 HEARING NEEDLE 26%37% 17 i
19 | 01120040002 |0 FVEF. (- RINB 1
20 | 090RLT5-0012 | BEET ME XA SCREN PAN M5 X8 1
21 | 0006104-0123 | B MEX L6 BOLTED FLANGE WGX 16 1
s #  Left Crankcese Cover
Ff5} 15 SRR F Elr st i
No Part Na Chinese Description Q' ty Remark
1 0101301-0218 e LEFT CRANKCASE COVER 1 ]
2 0101322-0005 W5 PLATEL COVER ]
3 %061 5402 S x4 PIN DOWEL 8314 2
4 01013230001 i ek e CLAMPER THROTTLE CABLE 1

79




] D101324-0001 | PIFESERIE CLAMPER BREAKE TUEE 1

6 | 0101114-0005 | HEMESE CLAMPER_BREATHER DRAIN TUBE 1

7 0101304-0013 | A st LEFT CRANKCASE COVER WASHER L

H CO06176-0032 HET ST4xE SCREW PAN ST4XE 4
g 0906104-0124 ARRE MB {40 BOLTEL FLANGE M6 40 & o

10 0906104-0126 | 4E#E MEXE5 BOLTED FLANGE M6 X 65 2

11 0101325-0001 AR 1 S £ REAR ERAKE TREED 1

!
&%
L
Te o
LI
IIZ"if."
&
WEh W% Drive Pulley

b 5 A WL ER #E it
No Part No Chinese Description & ty Remark

1 0108315-0001 | ARshiF (e shie PLAE KIKKRE TURNSTOPPER 1

3 0108316-0001 sk - FACE DRIVE 1

3 0108317-0001 | HEE BOSS DRIVE FACE 1

4 0109318-0001 | HEhEEhE FACE COMP MOVABLE DRIVE ]

i 0109319-0001 | BEZhEEET ROLLER SETWEIGHT [i

80




fE=20 el s lriven Pulley

e {5 ch 3 SR E iy
Ho Part No Chinese Bescription gty
1 01062620003 g T OUTER CLUTCH 1
2 QL0621 1-0001 A PLATE COMP DRIYE 1
3 01062120001 ERER v PLATE CLUTCH SIDE 1
4 010624 7-0006 1 TR SPRING CLUTCH 3
5 010627 1-0001 R v k) WEICH SET CLUTCH 1
& 010RZAE3-0001 B 0 o R HUBBER CLUTCH 5
T 0106005-0007 S Eh Rl T RELT DIVE 1
g 01060300001 MEhEE RS FACE ASSY DRIVEN 1
g 0106031-0:001 Hizh M sh F A FACE COMP MOYABLE DRIVEN 1
10 0 60 32-0001 b PIN ROLLER GUIDE -
11 QLOG033-0001 HT ROLLER GUIDE q

B2




fLah Transmission

FEe 5 i 4 R AR i i
Ko Part No Chinese Deseription Q Ly Remark

1 0107308-0001 e ik DOVER MISSTON ASSY 1

2 0108200-0019 BB CHANGE WAT AXES ASSY 1

3 08061 84-0002 Efit Bx 14 | PIN DOWEL BX 14 2

1 DU0E ] 50-0021 B 14X24K1 WASHER DRAIN PLUG 14X 24X 1 1

5 01081 L0-0036 Tk CHANGE WAT DRUM ASSY 1

B 0108121-0003 Y CHANGE WA™ FORK 1

7 00201 2-0012 Bhik 6203 BEARTNG RaDLAL BALL 6203 1

g 01081 26-0005 15 4 CHANGE WAY AXES 1

g 0107311-0001 LR SHAFT DEIVE 1

10 o061 50-0022 ) A WASHER DRAIN PLUG 173 2632 1

11 0107312-0001 ] 4 MIDDLE AXES ASSY 1

12 0902012-0015 HhA& 6202 BEARING RADLAL BALL 6202 1

13 0107IR0-0002 i o bR 15 SHAFT FINAL ASSY 1

84




I = S

14 01073400004 B2 Shut e N CHANGE WAY GEAR ASSY 1
15 01012330003 Mhdd AzxE2XT OIL SEAL 32%52%7 1
16 0802012-0021 Hi# 6208RS BEARING RADLAL EALL G205RS 1
17 0902012-0011 & 6004 BEARING RADLAL BALL 6004 1
18 0101225-0002 T 4 b T BIUSH RR CUSHION UNDER BUBBER 1
19 09061040120 BLE ME 40 BOLTED FLANGE M = 40 2
20 DB0GL04-0175 LY ME = 35 BOLTED FLANGE M6 X 36 10
21 0101223-0004 | i 14X 22X 5 OIL SEAL 14%33%5 1
22 0113202-0006 4 b K CHANGE WAY SWITCH i
23 0906104-0115 L MB X 12 BOLTED FLANGE 612 1
24 01012230005 Il 142686 OIL SEAL 14X 2Bx6 1
25 09061 04-0112 ek MG X 25 BOLTED FLANGE M= 25 1
26 09061040125 i W6 X 14 BOLTED FLANGE MG 14 2
27 {1 01321-0001 ok CLAWPER ELECTRICAL WIRE 1
28 01073140001 A PR A CHANGE WAY POLE ASSY 1
ph T Crankcase
5 5 LAt HALHRE i it
Mo Part No Chinese Deseription q ty Remark




_ Mk 5%  Crankshaft. Piston
5 5 it HILHBTE, Ho i
Mo Part No Chinese Description Q' ty Remark
1 01032000069 ity CRANKSHAFT COMP 1
2 0103110-001% IR ET RING SET P.STON (STD} 1
3 0103101-0061 i e PISTON (STD) 1
4 0103102-0039 AR PIN PISTON 1
5 0103203-0006 BlEat 25X 14%4 KEY WOODRUFF 2531434 1
f 0103103-0011 Sk CLIP PISTON PIN 2




